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NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product. 
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 

Parts Information:
Folding Engine Crane 1tonne
Model No: PH10.V3

Item Part No. Description

1 HHB1290.S HEX HEAD BOLT M12x90mm SINGLE

2 PH10.V3-02 WASHER (M12)

3 NLN12.S NYLOC NUT M12 ZINC DIN 985 (SINGLE)

4 B/6204-2RS BEARING 6204-2RS

5 PH10.V3-05 WHEEL,FRONT FIXED (77x42x60)

6 PH10.V3-06 FRONT WHEEL SPACER

7 PH10.V3-07 SPLIT PIN (2.5x18)

8 PH10.V3-08 GUIDE WHEEL

9 PH10.V3-09 BASE

10 PH10.V3-10 WHEEL,REAR CASTOR (101x13x33x135)

11 PH10.V3-11 LEG

12 PH10.V3-12 LEG PIN

13 NLN20.S NYLOC NUT M20 ZINC DIN 985 (SINGLE)

14 FWM20.S FLAT WASHER M20 SINGLE

15 FWM24.S FLAT WASHER M24 SINGLE

16 PH10.V3-16 REAR WHEEL BRACKET

17 PH10.V3-17 REAR WHEEL SPACER

18 FWM18.S FLAT WASHER M18 SINGLE

19 SWM18.S SPRING WASHER M18 ZINC (SINGLE)

20 PH10.V3-20 REAR WHEEL BOLT (INTERNAL THREAD)

21 HHB12110.S HEX HEAD BOLT M12x110mm SINGLE

22 PH10.V3-22 BOLT (M16x70)

23 PH10.V3-23 MAIN SUPPORT POST
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24 PH10.V3-24 HANDLE GRIP

25 PH10.V3-25 BOLT (M18x90)

26 NLN18.S NYLOC NUT M18 ZINC DIN 985 (SINGLE)

27 NLN18.S NYLOC NUT M18 ZINC DIN 985 (SINGLE)

28 PH10.V3-28 BOOM

29 PH10.V3-29 SAFETY PIN

30 PH10.V3-30 CIRCLIP

31 PH10.V3-31 BOOM EXTENSION

32 PH10.V3-32 HOOK PIN

33 PH10.V3-33 CIRCLIP

34 PH10.V3-34 NUT (M20)

35 PH10.V3-25 BOLT (M18x90)

36 PH10.V3-36 SPACER

37 PH10.V3-37 RAM

38 PH10.V3-38 CROSS PIN

39 PH10.V3-39 R-CLIP 3x75

40 PH10.V3-40 HANDLE

41 PH10.V3-41 SPLIT PIN 4X30

42 PH10.V3-42 SET SCREW M12x25 BZP

43 PH10.V3-43 BRACKET FOR HOOK

44 PH10.V3-44 HOOK (THREAD M20x30mm)

-- PH10.V3-RK REPAIR KIT (NOT SHOWN)


